
 

CZECH UNIVERSITY OF LIFE SCIENCES PRAGUE 

Faculty of Tropical AgriSciences 

Department of Sustainable Technologies 

 

 

 

 

 

 

 

 

 

 

Potable Water Sources in Windhoek, Namibia 

 

Bachelor thesis 

 

 

Prague 2018 

 

 

 

Author:                Supervisor: 

Jiří Rohovský       doc. Ing. Vladimír Krepl, CSc. 



 

 

Declaration 

I honestly declare, that I have written the thesis called Potable Water Sources in 

Windhoek, Namibia only with my own knowledges and with the literature mentioned in 

the list of references. 

 

V………….… dne ……………….… 

 

     

Jiří Rohovský 

 



 

 

I. Acknowlidgement 

I would like to say big thanks to all my family members for their never-ending 
[...]
plenty of different ethnic groups, tribes. Half of the Namibians belongs to Ovambo 

tribe. Used languages are English, German, but most of the people speaks Oshivambo 

and other African languages (“CIA: Africa: Namibia” 2018). 

4.2 Windhoek 

As it was mentioned above, Windhoek is the capital and the biggest city of 

Namibia. Situated in the Khomas region in central highlands of Namibia, approximately 

1600 m above sea level. The average annual rainfall is 340 mm, while the average 

evaporation is 3 400 mm. In 2011, population was more than 325 000 citizens (“The 

Commonwealth: Namibia” 2018). From a social standpoint, the city still reflects the 



 

 - 6 - 

legacy of apartheid, with suburbs classified by housing typology. The low-income 

population thus tends to be concentrated in the northern and western parts of the city, 

while the high-income neighbourhoods are located in the south and east (Lafforgue & 

Lenouvel 2015). The city is a center of a religion representatives, food and heavy 

industry, business center. 

4.2.1 Geomorphology 

Windhoek is situated in a valley surrounded by the Auas, Eros and Otjihavera 

mountains, which form the country’s central watershed from where large river systems 

radiate in all directions. The Swakop and Kuiseb rivers flow to the north and west, 

while the Oanob drainsto thesouth and the Nossob and Olifants to the east. The 

Windhoek valley is a geological graben structure bounded by north-south striking fault 

systems in the east and west. The Khomas Hochland is a deeply dissected mountainland 

of intermediateelevation, wherethe geomorphology is closely related to the underlying 

geology. The fracture pattern of the Kuiseb schist determines the direction of the 

drainage system. The area has a thin soil cover and supports a thornbush savanna, which 

is ideal for cattle ranching. West-flowing rivers havecarved deep gorges (e.g. Kuiseb 

canyon) across the Khomas Hochland, especially wherethey break through the Great 

Escarpment. The central part of the Namib Desert is characterised by gravel plains and 

rocky outcrops. The dune field along the coast between Swakopmund and Walvis Bay 

is an extension of the Namib sand sea. Morphologically, the Central Namib is a steeply 

inclined plain, rising from sea level to 1000 m in less than 100 km. There is a 

conspicuous gap in the Great Escarpment in this area and in its place 

areisolatedmountains and inselbergs like the Erongo, Spitzkoppe and Brandberg. Soils 

are absent on rocky slopes, which are often covered with weathered material, while the 

soils of the Namib gravel plains are generally rich in gypsum. Calcrete covers a large 

part of the transition zone between desert and savanna (Christelis & Struckmeier 2011). 

4.2.2 Water supply in Windhoek 

 

The water supply for the city is sourced primarily from groundwater, reclaimed 

wastewater and surface water purchased from Nam Water Company. Due to the strong 



 

 - 7 - 

demographic increase in 1990s was needed to rebuild and modernize the infrastructure 

of Windhoek. Therefore the city signed a contract with WINGOC (Windhoek 

Goreangab Operating Company) consisting of companies Veolia, Berlinwasser 

international and WABAG. The aim of WINGOC was effective water processing and to 

increase capacity of the Goreangab Water Reclamation Plant (GWRP). Since it has 

started working (in 2002), the GWRP covers 35 % of the consumption in the city and 

the suburbs as well. That is 21 000 m3 daily. The plant of this type was built as a first in 

the whole world. The process of water purification in GWRP will be described later. 

Windhoek owes its existence to the presence of springs, which provided an 

ample supply of water when the area was first settled. The map below shows the 

position of springs and the Windhoek aquifer. Since the mostly thermal springs emerged 

from deep-seated faults in quartzites that form the main aquifer. The spring water 

contained traces of hydrogen sulphide and high concentrations of salts (890 mg/L total 

dissolved solids - TDS) (Kirchner & van Wyk 2011). 

 
Figure 1: Map of Windhoek city and aquifer 

 (Kirchner & van Wyk 2011) 

In the area of Windhoek, there is more dams. But only four of them work as a 

water supply for Windhoek and its suburbs. These are Omatako, Swakoppoort and Von 

Bach located 60 km to 200 km from the city. From the others is water taken for 

livestock rearing and other needs. 



 

 - 8 - 

Against this background, water demand is continually escalating (up from 6 

Mm3 per year in 1968 to 27 Mm3 per year in 2012). But there are very few local 

resources to cope with this trend: groundwater sources contribute only 1.7 Mm3 per year 

to the water supply, annual rainfall is low (360 mm), evaporation levels are high (up to 

50% of the dam storage capacity), while the city has no perennial rivers. In the 1960s, 

the city embarked on a drive to expand its supply sources, which today consist of 

surface and underground resources, as well as water reuse (Lafforgue & Lenouvel 

2015).

 

Figure 2: The Urban Water Cycle in Windhoek 

(Lafforgue & Lenouvel 2015) 

 

Figure 2 above is a clear scheme, how the water in Windhoek cycles. The fallen 

down rain water continues as a groundwater, or it is gathered in dams. After treatment 

of dam water, the water is ready to be used as a potable. After using, the water becames 



 

 - 9 - 

wastewater and there are two options. It can be treated and reused again or modified for 

irrigation. This is the most important message of the figure. 

With normal inflow in the dams the supply capacity of the different sources is: 

NamWater (three dam system only) 17 Mm³ Goreangab Reclamation Water Works 2.9 

Mm³ Windhoek boreholes 2.3 Mm³ (IUCN Water Demand Management Country Study, 

Namibia). 

 

4.2.3 Water Demand Management 

In Windhoek, integrated Water Resource Management (WRM) is a part of a 

holistic approach towards sustainable development and use of water resources. This 

involves the implementation of policies for the efficient use of water, for equity, 

economic efficiency and environmental sustainability. 

Water Demand Management (WDM) forms a crucial part of Integrated Water 

Resource Management with respect to efficient water use and economic and 

environmental sustainability. 

The Namibian Government recognises the need to change the current supply 

driven approach to water resource management and that existing water supplies are 

limited and need to be effectively used. This marks an important change, where 

Namibian decision makers no longer exclusively resort to supply oriented solutions, but 

also accept new techniques to reduce the actual demand for water. 

The WDM policy which was approved in 1996 was implemented over a period 

of 5 years since 1997. The wide range of demand management measures were classified 

in Windhoek as policy issues, legislation, technical issues and public education and 

awareness. 

The water demand management programs of the Municipality of Windhoek are 

financed by a levy on the income from water. At present, this levy represents less than 

1 % of the total income from water and is the equivalent of 4.2 cents/m3. Estimates of 

the amount of water that are saved as a result of WDM are given in Table 1 (IUCN 

Water Demand Management Country Study, Namibia). 

 



 

 - 10 - 

Water 

Consumption 
1995 2000 2005 2010 2015 

No WDM (Mm3/a) 21,1 26,7 34,6 44,4 57,1 

WDM (Mm3/a) 17,9 20,7 24,1 27,9 32,3 

Savings (Mm3/a) 3,2 6 10,5 16,5 24,8 

Table 1: Water Demand in Windhoek, With and Without WDM 

(IUCN Water Demand Management Country Study, Namibia) 

 

The driving forces include the resultant increase in demand due to growing 

population, invariable and unpredictable rainfall that causes drought and high 

evaporation rates. Policy challenges for integrated water resource management and 

WDM can be summarised as follows: 

 

• To ensure the efficient allocation and usage of water resources in the face of: 

- Growing water demands. 

- Water scarcity constraining economic activity. 

- The desire for sustainable development. 

• To implement the tools of WDM in such a way as to be financially sustainable 

for the water supply institutions and equitable for water consumers. 

• To incorporate WDM in the planning process for countrywide water supply 

planning. 

• To ensure that environmental issues and sustainability are included in the 

framework for WDM policy. Pertinent environmental issues include: 

- Groundwater linkages to the environment. 

- Downstream effects of abstraction from perennial rivers. 

- Downstream effects of dams on ephemeral rivers. 

(IUCN Water Demand Management Country Study, Namibia). 

 

4.2.4 Water treatment plants 

Water treatment plants are owned by the city of Windhoek, but trey are operated 

by private companies. 



 

 - 11 - 

Von Bach treatment plants, Goreangab Water Reclamation Plant and Ground 

water boreholes are drinking water treatment plants. Then the waste water treatment 

plants are Gammans and Otjomuize water care works. 

 

4.2.5 Goreangab Water Reclamation Plant 

This plant was briefly described in the chapter Water Supply in Windhoek. 

Water reclamation plant for the production of potable water for Windhoek, Namibia. 

The capacity of the reclamation plant totals 21 000 m3/d. The raw water used consists of 

treated municipal wastewater. 

The municipal wastewater from the region is conditioned in the Gammans 

treatment plant (nutrient removal with the UCT process) and polished in maturation 

ponds before being treated in an advanced multi-barrier system (NGWRP). This 

employs several barriers for all crucial contaminants and thus guarantees outstanding 

drinking water quality. Since start-up, all the relevant standards have been fulfilled 

without difficulty. Process steps are: 

 

• Oxidation and pre-ozonation 

• Powdered activated carbon dosing 

• Coagulation and flocculation 

• Dissolved air flotation (DAF) 

• Dual media filtration 

• Main ozonation 

• Biological activated carbon filtration (BAC) 

• Granular activated carbon filtration (GAC) 

• Ultrafiltration 

• Disinfection and stabilisation. 

(“WABAG: Windhoek Goreangab, Water Reclamation Plant, Namibia”). 



 

 - 12 - 

 

Figure 3: Flow schematic of GWRP 

(Law et al. 2015) 

4.2.6 Von Bach Treatment Plant 

The Von Bach Water Treatment Plant produces potable water for the capital of 

Namibia, Windhoek, as well as for a number of other consumer points in the central part 

of the Khomas Region. The plant is situated downstream of the Von Bach Dam and 10 

km south of Okahandja. 

The Von Bach Water Treatment Plant was designed to produce 72 000 m³/day of 

potable water, although as a result of a variety of problems which had developed over 

the years, production was maintained at 55 200 m³/day. 

The final analyses showed that the limiting factor on the extent of expansion was 

the supply capacity of the existing water resources. The design capacity of the upgraded 

plant was thus set at 156 000 m³/day. 

The plant treats water from five different sources. The Von Bach Dam, water 

from Swakoppoort Dam, Omatako Dam, sub-surface water from Otaki/Grootfotein 

Karst area and water from Kavango River. Presently water from the first four sources 

can already reach the plant. Except for Swakoppoort water, which can be directly 

intercepted at the Treatment Plant before being mixed with Von Bach water, water from 

all the other sources must first flow through Von Bach impoundment where the 

different waters will inevitably blend. The following aspects were taken into 

consideration in the process selection: 

 

• The dams are susceptible to high turbidity during periods of inflow. 

However, water is generally of medium turbidity and the TDS content is 

low. 



 

 - 13 - 

• Algae blooms occur annually in all three dams. 

• The water is fairly well buffered (59 to 146 mg/l, alkalinity variation for 

the three dams together). 

• The water hardness ranges from 55 to 124mg/l, for the three dams 

together. 

• Relatively high manganese content is encountered under certain 

conditions in the Von Bach Dam. 

• The chloride and sulphate concentrations are low. Nitrogen and 

phosphorous are relatively low and the pH is generally in range of 6 to 8. 

• Chemical concentrations are generally lowest in Von Bach Dam followed 

by Omatako Dam and are highest in the Swakoppoort Dam. 

 

Chlorination of the water will kill the algae present but may give cause to the 

generation of taste and odour if these are not already present. Then the manganese 

precipitates can readily be removed by sedimentation or rapid gravity sand filtration. 

The efficiency of Powdered Activated Carbon (PAC) in removing taste and odour is 

reduced by coagulant dosing and the presence of free chlorine (Von Bach Water 

Treatment Plant 2018). 

4.3 Water Purification Technologies 

It is necessary to become acquainted with basic water purification technologies 

before making choices of adequate purification technologies for polluted water from 

Kenyan flower farms. This chapter is focused on the most common technologies for 

water purification and water treatment. There is a basic description of these 

technologies in the following subchapters. Some of these technologies require the pre-

treatment of water. Flocculation, pH adjustment, sedimentation and filtration represent 

the most used pre-treatment technologies. However, vast majority of water purification 

technologies can work by themselves (Kraus 2016). 



 

 - 14 - 

4.3.1 Pre-ozonation 

The ozonation is one of the oldest desinfecting methods. Before era of industrial 

production of chlorine, it was the most used techlology for water treatment. Ozone as a 

very strong oxidizing agent is not used just for oxidation organic and inorganic 

compounds, but also for its good desinfecting features (Beneš & Hořava 2018). During 

the ozonation of water, there are no side unsolicited products, ozon is unstable and very 

quickly decomposes to moleculs of oxygen. It is used for ferrum, manganese and 

organic compounds removal (“Ekomonitor: Úprava vody” 2018). 

 

 

(Thalmann et al. 2018) 

4.3.2 Flotation 

The principle of flotation is the separation of solid or liquid particles from the 

liquid phase, which is accomplished by introducing fine air bubbles into the liquid 

phase. The bubbles adhere to the individual particles, creating bubble agglomerates-

particles with a lower weight than the liquid. The buoyancy force of the agglomerates 

thus formed is large enough to cause the particle to climb to the liquid level. The 

Figure 4: The Schema of Ozonation in Wastewater Treatment Plants 



 

 - 15 - 

particles are then removed from the surface by the collecting device as floating sludge 

(Biela 2012). 

4.3.3 Rapid sand filtration 

There are two kinds of sand filtres. Slow sand filtre and this rapid sand filtre, 

operating at higher rate about 25 to 50 times faster than the slow sand filtres. In rapid 

sand filtres the filter bads are small, ranging about 14 m2 in small plants to 140 m2 in 

large filter plants. These filters consist of a layer of sand or occasionally crushed 

anthracite coal. It is 45–60 cm deep, resting on graded layers of gravel above an under 

drain system. Several types of under drains are used in rapid sand filtres, such as 

perforated pipes, perforated false bottoms of concrete and tile and porous plates. 

Municipal and large capacity filtres for industry are usually built in concrete boxes or in 

open tanks of wood and steel. Rapid sand filters are a familiar and mature technology, 

but the mechanical sophistication they incorporate in industrialized nations limits their 

sustainable application in developing countries. Conventional rapid sand filters require 

pumps, elevated tanks, or multiple filter units to generate high flow rates for 

backwashing. Stacked rapid sand filtration is introduced here as a more robust and 

sustainable alternative. A stacked rapid sand filter can backwash itself with no 

additional flow, which eliminates the need for pumps or other expensive equipment 

(Adelman et al. 2012). 

4.3.4 Biological and Granular Activated Carbon 

Biological activated carbon (BAC) filtration is used for chlorine removal. 

Particles of carbon have a huge surface which helps to catch particles of herbicides, 

pesticides and other undesirable substances. 

The biologically enhanced carbon process is an option for many water utilities. 

Granular activated carbon (GAC) has been used extensively for the removal of 

dissolved organics from drinking water. In the early seventies, it was reported that 

bacteria which proliferate in GAC filters may be responsible for a fraction of the net 

removal of organics in the filter. Following this discovery, pre-ozonation was found to 

significantly enhance the biological activity on GAC. The combination of ozonation and 



 

 - 16 - 

GAC is commonly referred to as the biological activated carbon process, or biologically 

enhanced activated carbon proces (Dussert & van Stone 2000). 

4.4 Water Quality 

The injected water is fully treated potable water with very strict water quality 

guidelines that were developed to prevent the deterioration of groundwater quality and 

to minimize clogging of the boreholes and aquifer. The injectant is blended at a ratio of 

3 to 1 from surface/dam water with reclaimed water. On average, its salinity has been 

68 mS/m or 456 mg/L TDS and the Dissolved Organic Carbon (DOC) 4.9 mg/L The 

water blended with the natural groundwater, and to date, the recovered water has had an 

average salinity of 91 mS/m or 610 mg/L TDS and an average DOC of 1.1 mg/L 

(Murray 2017). 

4.4.1 Total Dissolved Solids 

Total dissolved solids (TDS) are made up of inorganic salts (mainly sodium 

chloride, calcium, magnesium and potassium) and small amounts of organic matter that 

are dissolved in water. TDS in drinking-water comes from natural sources, sewage, 

urban runoff and industrial wastewater. Some areas of the world have naturally high 

amounts of TDS in their drinking-water. Water with very high or low levels of TDS is 

often called “hard” or “soft” water, respectively. Hard water received this name because 

it requires more soap to get a good lather and makes the water “hard” to work with. 

Soap is less effective with hard water due to its reaction to the magnesium and calcium; 

this leads to high use of soap for laundry and bathing. As well, hard water can leave a 

residue and cause scale to build up on cooking pots and water pipes. People generally 

prefer the taste of hard water due to the dissolved minerals; however, very high 

concentrations of TDS can cause a bitter or salty taste. Soft water is usually preferred 

for laundry, bathing and cooking. However, water with extremely low TDS 

concentrations (e.g. rainwater) may be unacceptable because of its flat taste (Household 

Water Treatment and Safe Storage 2013). 

The TDS concentrations of both the dam and reclaimed water fluctuate in 

accordance with the hydrological situation (annual rainfall), and the reclaimed water 

TDS standard (TDS = 1 000 mg/L) was exceeded temporarily on several occasions 



 

 - 17 - 

(Lahnsteiner et al. 2018). Data from the California Mineral Taste Study (CMTS), which 

established a functional relationship between TDS and taste quality assessed by 

consumers and taste-panel members, are summarized. The CMTS data indicate that for 

mineral content a TDS of 450 mg/L will result in a good quality water and that a TDS 

of 80 mg/L will result in an excellent quality water. A cost comparison between 

systemwide demineralization and the purchase of bottled water by individual consumers 

shows that systemwide demineralization may be less costly to the residential consumer. 